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Model No.DT2010 TROLLEY SET

MAKITA SERVICE INFORMATION

Item Parts No. Description I/C Qty |New/Old| Opt.1 Opt. 2 Note
001 957114200 ANGULAR UNION 1
D10 INC. 2
002 963229036 PACKING RING 1
003 394365102 WATER ATTACHMENT KIT 1
004 985000580 STAR KNOB 1
005 394361250 AXLE 1
006 980601010 WHEEL 2
007 924121000 WASHER 2
008 934340280 COTTER 2
009 394361231 RUBBER FLAPS 1
010 394361241 FIXING PLATE 1
011 394361241 FIXING PLATE 1
012 922908004 NUT M8 3
013 900208254 HEXAGONAL SCREW 3
014 900208254 HEXAGONAL SCREW 2
015 394366242 MOUNTING PLATE 1
D10 INC. 16-20,23
016 394366032 | THROTTLE CONTROL 1
017 908006205 |1k SOCKET HEAD BOLT 1
018 926206001 SPRING WASHER B6 1
019 922906004 NUT M6 1
020 922906004 NUT M6 1
021 922908004 NUT M8 1
022 922908004 NUT M8 2
023 965403540 VIBRATION DAMPER 1
025 394366251 CLAMP PLATE 1
026 394366070 QUICK CLAMP LEVER 1
027 900208204 HEXAGONAL SCREW 1
028 394366221 CLAMP ASSY. 2010 1
029 900208354 HEXAGONAL SCREW 2
030 394361500 OPERATING LEVER ASSY. 1
D10 INC. 31-45
031 394361300 HANDLE ASSY. 1
032 394361400 OPERATING LEVER 1
033 394361320 DRIVER 1
034 394361330 SHIFT BUTTON 1
035 394361370 CASE LEFT 1
036 394361380 CASE RIGHT 1
037 394361360 COMPRESSION SPRING 1
038 394361340 TENSION SPRING 1
039 394361350 TORSION SPRING 1
040 900208204 HEXAGONAL SCREW 1

Please order the parts with part number.
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Item Parts No. Description I/C Qty |New/Old| Opt.1 Opt. 2 Note
041 922908004 |NUT M8 1
042 913650304 H.L. TAPPING SCREW 5X30 5
043 394361260 |PLUG 1
044 394361220 |CABLE HOLDER 1
045 394366350 BOWDEN CABLE ASSY. 1
046 394362190 |DEPTH LIMITER ASSY. BLACK 1

D10 INC. 47-56
047 394362170 |WHEEL FORK 1
048 394362122 WHEEL 1
049 394362162  |AXLE 1
050 394211091 TIGHTEN LOCKING BOLT 1
051 934903320 SPRING PIN 2
052 394366070 |QUICK CLAMP LEVER 1
053 909608404 SCREW M8X40 1
054 925108400 |WASHER 1
055 926208001 SPRING WASHER 8 1
056 922908004 NUT M8 1
057 394365250 |WATER TANK CPL. 16 L 1

D10 INC. 58,63-65
058 394365295 | TANK COVER CPL. 1

D10 INC. 59
059 980114921 LABEL WATER ONLY 1
060 394365310 | TANK HOLDER 1

D10 INC. 61,62
061 394365320 |PLUG 2
062 394365200 PLUG 1
063 965603060 |HOSE CLIP 1
064 965453830 |HOSE 1
065 964802273 COUPLING SLEEVE STOP 1

Please order the parts with part number.
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